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Table 2 Pitting test results
Heat pattern A B | B+ST1 | B4+ST2 | Am3 | Am5
Corrosion rate (g/m% hr) | 1.61} 3.10| 0.0l 0 0.02} 0.02
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2 Heat pattern of welding heat input
followed by solution treatment
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Fig. 3 Multiple heat-cycle simulated



